
 

 

 

 

 

 

 

 

DOCTORAL THESIS 

 

INTEGRATED TECHNOLOGIES BASED ON THE USE OF 

ACTIVATED CARBON AND RADIATION TO REMOVE 

CONTAMINANTS PRESENT IN LANDFILL LEACHATES  

 

TECNOLOGÍAS INTEGRADAS BASADAS EN EL USO DE 

CARBÓN ACTIVADO Y RADIACIÓN PARA LA ELIMINACIÓN 

DE CONTAMINANTES PRESENTES EN LIXIVIADOS DE 

VERTEDEROS 

 

Presented by 

Mahmoud Mohamed Mohamed 

Granada, 2012 



Editor: Editorial de la Universidad de Granada
Autor: Mahmoud Mohamed Mohamed
D.L.: GR 588-2013
ISBN: 978-84-9028-402-5



 

 



 

TECNOLOGÍAS INTEGRADAS BASADAS EN EL USO DE 

CARBÓN ACTIVADO Y RADIACIÓN PARA LA 

ELIMINACIÓN DE CONTAMINANTES PRESENTES EN 

LIXIVIADOS DE VERTEDEROS 

 

Por 

 
[...]
Semi-batch ozonation was performed under 
various experimental conditions including the 
fed ozone concentration, catalyst type, catalyst 
dosage, and ultraviolet radiation 

90-100 % 
(Chen et al., 

2011) 

The complete removal of DMP was efficiently 
achieved by both sole and catalytic ozonation; 
meanwhile, the presence of the catalysts slightly 
accelerated the elimination rate of DMP. 
The mineralization efficiency, in terms of total 
organic carbon (TOC) removal, was substantially 
enhanced by employing the TiO2/Al2O3 catalyst. 



 

76     Capítulo 1 

 

Table 7. Degradation of PAEs by advanced oxidation processes (continued). 

Type of  
treatment 

PAEs Experimental conditions Removing ratio Ref Observations 

UV/Si–
FeOOH/H2

O2 

DMP 
[7.7 mg/L] 

The catalyst Si–FeOOH was synthesized by 
adding Si to the amorphous FeOOH. 
The experiment was carried out in home-made 
photo-catalytic reactor using UV365 (125 
W)/Si–FeOOH/H2O2. 

70-98% 
pH 10-5 

(Yuan et 
al., 2011) 

The prepared catalyst exhibited a high catalytic 
activity and 97% degradation of DMP with 0.5 
g/L Si–FeOOH (Si/Fe = 0.2) and 2 mmol/L 
H2O2 could be obtained at 30 min reaction and 
initial solution pH of 5.0. 

ozone/ 
activated 
carbon 

DEP 
[200 mg/L] 

The ACs used in this study (L27, X17, F22 and 
S21) were commercial activated carbons 
provided by Pica. 
Experiments were carried out at pH 2.5, 3.5, 
5.6, 6.2 or 7.2 and 2 g of AC. 
The initial ozone concentrations was 0.23 
mmol/L 

>90% at all pHs 
(de 

Oliveira et 
al., 2011) 

Results show that degradation efficiency 
depends both on textural properties 
(microporous and external surfaces favour this 
treatment) and chemical functions (both acid 
and basic functions improve radical hydroxyl 
generation). 
It was demonstrated that AC acts more as a 
radical initiator and promoter and a reaction 
support than as an adsorbent material. 

O3/Fe-Silica 
(SBA-15) 

DMP 
[10 mg/L]  

SBA-15 was synthesized by a hydrothermal 
method and Fe/SBA-15 was prepared by an 
incipient wetness impregnation method. 
Ozone was produced in situ from pure oxygen, 
pH = 5.7 and 0.28 g catalyst were added into 
the reactor, and ozone (50 mg h−1) was 
continuously fed to the solution through a 
porous glass plate at the bottom of the reactor. 

90-100% 
T 25°C, pH 5.7 

(Huang et 
al., 2011) 

Fe/SBA-15/O3 process improved DMP and 
total organic carbon (TOC) removal efficiency 
due to the generation of hydroxyl radical (HO•). 
The rate constant when using Fe/SBA-15/O3 
was 0.0058 min−1, 3.9 times higher than that of 
O3 alone, 3.4 and 1.9 times higher than those of 
SBA-15/O3 and Fe2O3/O3 processes, 
respectively. 

ZrOx/ZnO 
/UV/ 

Microwave 
(MW) 

DMP 
[50 mg/L]  

ZrOx/ZnO was prepared through  a surfactant-
assisted hydrothermal method. 
ZrOx/ZnO/UV/MW degradation of DMP was 
conducted with an integrated microwave and 
UV reaction facility, equipped with a 
microwave discharged electrodeless lamp. 
The microwave power for the UV/MW process 
was 400W, and the light intensity was 9.79 
mW/cm2. 

≈100% after 60 
min at pH 5.6 

(Liao et 
al., 2010) 

The TOC removal efficiency of DMP was 88% 
after 30 min reaction. 
It was found that the removal process of DMP 
by microwave-assisted photocatalytic followed 
pseudo first order kinetics in all cases, and 
ZrOx/ZnO significantly accelerated the 
degradation of DMP. 

O3/UV 
DEP 

[100µM] 

An UV lamp with an intensity of I0 = 8.84×10−7 
Einstein L−1 s−1 was used. 
The net ozone dose was set at 1.5 and 4 mg/L 
min with the flow rate fixed at 0.5 L/min. 

> 95 % 
pH=7,  T=20°C 

(Oh et al., 
2006) 

The ozone/UV process was shown to have the 
highest efficiency for the elimination of DEP 
and its by-products, leading to the complete 
mineralization of DEP. 



 

 Capítulo 1 77 

 
 

Table 7. Degradation of PAEs by advanced oxidation processes (continued). 

Type of  
treatment 

PAEs Experimental conditions Removing ratio Ref Observations 

O3/ Ru-Al2O3 
DMP 
[6.0 

mg/L]  

The Ru/Al2O3 catalysts with different Ru 
loading were prepared by the dipping 
method. 
The experiments were conducted in a 1 L 
glass reactor. Catalyst and ozone dosage were 
10 g/L and 116 mg O3/h, respectively. 

100% 
T = 15°C 

(Yunrui et 
al., 2007) 

Ru/Al2O3 significantly increased the effect 
of ozonation. TOC removal in 120 min 
reached 72% while only 24% with ozone 
alone. The optimal catalyst preparing 
condition was 0.1 wt% Ru content. 

UV/H2O2 
DEP 
[1.0 

mg/L] 

The experiment was carried out under the 
following conditions: (1) self photolysis of 
DEP solution with different initial 
concentrations and UV radiations; (2) H2O2 
oxidation alone with DEP solution in dark; 
(3) DEP solution oxidation with UV-light and 
H2O2; (4) effects of different impact factors 
in UV–H2O2 process. 

16.8%-99.8% 
[H2O2] = 2.5–30 

mg/L 

(Xu et al., 
2007) 

DEP cannot be effectively removed by UV 
radiation and H2O2 oxidation alone, while 
UV–H2O2 combination process proved to 
be effective and could completely degrade 
this compound. More than 98.6% of DEP 
can be removed after 60 min under intensity 
of UV radiation of 133.9 µW/cm2 and H2O2 
dosage of 20 mg/L. 

UV/TiO2 
BBP 
[1.0 

mg/L] 

The photocatalytic degradation experiments 
were carried out in a laboratory-scale 
photoreactor equipped with sixteen 350 nm 
black blue fluorescent UV lamps, each one 
with approximately 8W maximum output. 
Titanium dioxide (P25, Degussa), a mixture 
of 70% anatase and 30% rutile, was used as a 
photocatalyst. 

75-85% 
(Xu et al., 

2009) 

The optimal TiO2 dosage and pH value for 
the BBP degradation were 2.0 g/L and 7.0, 
respectively. 
The effects of co-existing substances on the 
degradation rate of BBP revealed that some 
anions (such as BrO3

−, ClO4
− and        

Cr2O7
2−) could enhance BBP degradation, 

and other anions would restrain BBP 
degradation 

O3/UV 
O3/zeolite 

DMP 
[0.4-5.6 

mM] 

Semibatch ozonation experiments were 
performed under various reaction conditions 
to examine the effects of inlet gas ozone 
concentration, high silica zeolite dosage, and 
UV radiation intensity on the decomposition 
of DMP. 

>98% in both 
treatments 

(Chen et 
al., 2008) 

The complete removal of DMP can be 
efficiently achieved via both O3 and O3/UV 
treatments. The presence of high silica 
zeolites accelerates the decomposition rate 
of DMP in the O3 process. The removal 
efficiencies of both chemical oxygen 
demand (COD) and total organic carbons 
(TOC) are significantly enhanced by 
employing the ozonation combined with 
UV radiation. 

 



 

78     Capítulo 1 

 

Table 7. Degradation of PAEs by advanced oxidation processes (continued). 

Type of  
treatment 

PAEs Experimental conditions Removing ratio Ref Observations 

UV/TiO2 
UV/H2O2 

UV/H2O2/Fe 
O3 

O3/Fe 
O3/TiO2 

UV/O3/H2O2/Fe 
UV/O3/H2O2/Fe/TiO2 

TPA 
[50 mg/L] 

Ferric sulfate and TiO2 particles 
were used as photocatalysts. 
The irradiation intensity was 144 
µW/cm2 and the wavelength was 
253.7 nm. Constant amount of 
ozone (2.4 mg/h) was introduced. 

40-100% 
Depending of 

treatment 

(Thiruvenk
atachari et 
al., 2007) 

The time required for the complete 
destruction of TPA can be minimized from 
10 h using UV/TiO2 system, to less than 10 
min by UV/H2O2/Fe/O3 system. Some of 
the likely organic intermediates identified 
during TPA destruction include 
benzoquinone, benzene, maleic acid and 
oxalic acid. 

UV/TiO2 
UV/H2O2 

UV/H2O2/Fe 
O3 

O3/Fe 
O3/TiO2 

UV/O3/H2O2/Fe 
UV/O3/H2O2/Fe/TiO2 

TPA 
[50 mg/L] 

Ferric sulfate and TiO2 particles 
were used as photocatalysts. 
The irradiation intensity was 144 
µW/cm2 and the wavelength was 
253.7 nm. Constant amount of 
ozone (2.4 mg/h) was introduced. 

40-100% 
Depending of 

treatment 

(Thiruvenk
atachari et 
al., 2007) 

The time required for the complete 
destruction of TPA can be minimized from 
10 h using UV/TiO2 system, to less than 10 
min by UV/H2O2/Fe/O3 system. Some of 
the likely organic intermediates identified 
during TPA destruction include 
benzoquinone, benzene, maleic acid and 
oxalic acid. 

UV/TiO2/mPMMAa) 
UV/Pt–

TiO2/mPMMA 
a) poly(methyl 
methacrylate) 

 

DMP 
[0.05-0.4 

mM] 

The photocatalytic experiments of 
DMP under various experimental 
conditions were conducted to 
examine the effects of the initial 
DMP concentration, photocatalyst 
dosage, UV radiation intensity and 
Pt doping content on the 
degradation of DMP. 

>99% 
(Chen et al., 

2009) 

The elimination rate of DMP concentration 
significantly increased with increasing 
photocatalyst dosage, UV radiation 
intensity at 254 nm and Pt doping content 
while decreased with increasing initial 
DMP concentration. 
Pt–TiO2/mPMMA microspheres offer 
better photocatalytic performance than the 
TiO2/mPMMA microspheres, especially 
with respect to mineralization efficiency. 

a) Magnetic poly (methyl methacrylate) 

 

 

 



 

 Capítulo 1 79 

 
 

Table 8. Removal of PAEs in wastewater and sludge treatment plants.  

Type of 
treatment 

PAEs Experimental conditions Removing ratio Ref Observations 

An aerobic 
digestion of 
WW sludge 

DBP 
DEHP 

[5-500 mg/L] 

Two digesters were used for the 
experiments. A hot water jacket and a 
water recirculation bath were used to 
maintain the temperature of the digesters 
at 35ºC. 
Digesters were operated with a 20 days 
HRT. 

DBP  
73.1-99.5% 

DEHP 
n.d -79.0% 
The biogas 

production was 
0.9-0.94 L/g 

(Alatriste-
Mondragon 
et al., 2003)  

PAEs with longside-chains such as 
DEHP can only be biodegraded at 
low rates during anaerobic 
digestion of wastewater sludge with 
a consequent accumulation in the 
reactor and a toxic level when 
sewage sludge with high 
concentrations of PAEs is digested. 

Complexation- 
flocculation 

DEHP 
[1.71-232.5 µg/L] 

The optimum stirring conditions to 
remove DOM in leachate by coagulation 
were: flocculants added during fast 
stirring at 200 rpm for 4 min, followed by 
slow stirring at 60 rpm for 20 min. 
Three coagulant agents were used: 
1- Ferric chloride 
2- Aluminium sulphate  
3- Poly aluminium chloride (PAC) 

1. 20% 
2. 25% 
3. 50% 

(Zhang and 
Wang, 2009)  

Biodegradation was not effective 
for long chain PAEs in the landfill 
leachate. 
PAC was the most efficient 
coagulant. 
Hydrophobic contaminants with log 
Kow greater than 4 are removed 
through the complexation-
flocculation process. 

Batch anaerobic 
digestion 

DMP 
DEP 
DBP 
BBP 

DEHP 
DOP 

[0.50-10 mg/L] 

Mixed digested sludge from Hogsmill 
Valley Water Pollution Control Works 
(London, U.K.) was used. 

 

DBP>DMB>B
BP>DEP 
50-100%  

(Ziogou et al., 
1989) 

PAEs were rapidly degraded during 
batch anaerobic digestion of sewage 
sludge. First order reaction kinetics 
was found to apply to their 
degradation rates. DEHP and DOP 
appeared to be persistent under the 
same experimental conditions and 
their fate during sludge disposal 
needs to be further investigated, 
given their universal and 
widespread occurrence. 

Aerobic/anoxic 
treatment 

DEHP 
[98-122 µg/L] 

Removal of DEHP from reject water from 
sewage sludge was studied in two 
sequencing batch reactors (SBRs) with 
different aerobic/anoxic periods during a 
6-h total cycle period. 

95% (Marttinen et 
al., 2004b) 

SBRs treatment had the potential to 
remove DEHP biologically from 
reject water but this removal was 
restricted by the poor 
bioavailability of DEHP as a result 
of sorption to solids 



 

80     Capítulo 1 

 

Table 8. Removal of PAEs in wastewater and sludge treatment plants (continued). 

Type of 
treatment 

PAEs Experimental conditions Removing ratio Ref Observations 

Wastewater 
treatment plant 

-Wastewater [µg/L] 

DEHP=[9-44],  
DMP =[0.02],  

DEP=[ 1.6-25], 
DnBP=[0.03], 
BBP=[0.01], 
DnOP=[0.02] 
-Sludge [µg/L] 

DEHP=[72],  
DEP=[0.08], 
DMP=[0.05], 
DnOP=[0.1],  
DnBP=[0.15], 
BBP=[0.01]. 

The WWTP capacity is about 
30000 m3/day (from 20000 m3/day 
under dry weather to 55000 m3/day 
under rainy periods) 
 

DEHP (78%) 
DMP, DEP, 

DnBP, and BBP 
(68-96%) 

 

(Dargnat et 
al., 2009) 

The DEHP removal seemed to 
proceed rather from particle settling 
than from biodegradation, whereas 
the rest of PAEs were easily 
biodegradated. 

Aerobic/anoxic 
treatment 

DEHP 
[98-122 µg/L] 

Removal of DEHP from reject 
water from sewage sludge was 
studied in two sequencing batch 
reactors (SBRs) with different 
aerobic/anoxic periods during a 
6-h total cycle period. 

95% 
(Marttinen 

et al., 
2004b) 

SBRs treatment had the potential to 
remove DEHP biologically from 
reject water but this removal was 
restricted by the poor 
bioavailability of DEHP as a result 
of sorption to solids 

Aeration (AR) 
Coagulation and 
sedimentation 

(CS) 
Activated carbon 

(AC) 
Advanced 

oxidation process 
(AOP) 

DEHP 
 [50-100 µg/L]  

DBP 
BBP 
DEP 

[50 µg/L]  
 

Leachate treatments 
(Adsorption and oxidation) 

DEP: AR>50%,CS 
<50% 
DBP: AC>50%, 
AR>90%,CS <50% 
BBP: AC>50%,AOP 
> 99% AR>90%,CS 
<50% 
DEHP  
AC>50%,   
AR<50%, CS >50% 
AC>50%, AOP >99% 

(Asakura 
and 

Matsuto, 
2009) 

Both DBP and BBP can be treated 
by aeration and DEHP by advanced 
oxidation processes.  
The removal ratios of DEHP in 
leachate of 100 m3/d with 100 Kg 
of activated carbon were 50-70%, 
assuming a complete mixing model. 



 

 Capítulo 1 81 

 
 

1.7.4. Conclusions 

The extended use of materials containing PAEs has led to their spread in the 

environment. Thus, these compounds have been detected in different types of water 

(surface, ground, drinking, and wastewater), sludge, and soils. 

Although there are many publications related to the impact of PAEs on human health, 

more research effort is needed to clarify the toxicity level of these potential pollutants. 

The removal of PAEs can be efficiently addressed by means of technologies such as 

adsorption, coagulation-flocculation, biodegradation, and advanced oxidation processes. 

The highest yields were detected for the following systems: adsorption on high-area 

activated carbon cloth, biological treatments (mainly for short alkyl chain PAEs), pulse 

radiolysis, electron beam, UV/H2O2, UV/TiO2/O3, O3/activated carbon, O3/UV, and 

O3/Ru-Al2O3. 

 

 

 

 

 

 

 

 

 

 

 



 

82     Capítulo 1 

 

1.7.5. References 

Alatriste-Mondragon, F., Iranpour, R., Ahring, B.K., 2003. Toxicity of di-(2-ethylhexyl) 

phthalate on the anaerobic digestion of wastewater sludge. Water Res. 37, 1260-

1269.  

Albaiges, J., Casado, F., Ventura, F., 1986. Organic indicators of groundwater pollution 

by a sanitary landfill. Water Res. 20, 1153-1159.  

Amir, S., Hafidi, M., Merlina, G., Hamdi, H., Jouraiphy, A., El Gharous, M., Revel, 

J.C., 2005. Fate of phthalic acid esters during composting of both lagooning and 

activated sludges. Process Biochemistry 40, 2183-2190.  

Arévalo, J., Moreno, B., Pérez, J., Gómez, M.A., 2009. Applicability of the Sludge 

Biotic Index (SBI) for MBR activated sludge control. J. Hazard. Mater. 167, 784-

789. 

Asakura, H., Matsuto, T., 2009. Experimental study of behavior of endocrine-disrupting 

chemicals in leachate treatment process and evaluation of removal efficiency. 

Waste Manage. 29, 1852-1859.  

Asakura, H., Matsuto, T., Tanaka, N., 2004. Behavior of endocrine-disrupting chemicals 

in leachate from MSW landfill sites in Japan. Waste Manage. 24, 613-622.  

Autian, J., 1973. Toxicity and health threats of phthalate esters: review of the literature. 

Environ. Health Perspect. 4, 3-26.  

Ayranci, E., Bayram, E., 2005. Adsorption of phthalic acid and its esters onto high-area 

activated carbon-cloth studied by in situ UV-spectroscopy. J. Hazard. Mater. 122, 

147-153.  

Bajt, O., Mailhot, G., Bolte, M., 2001. Degradation of dibutyl phthalate by 

homogeneous photocatalysis with Fe(III) in aqueous solution. Applied Cat. B: 

Environmental 33, 239-248.  



 

 Capítulo 1 83 

 
 

Banat, F.A., Prechtl, S., Bischof, F., 1999. Experimental assessment of bio-reduction of 